For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

aAlke

MFG. CO. INC.

For Serial Nos.
600,000 & Higher

PARTS MANUAL

CONGRATULATIONS on the purchase of your new Exmark mower. This product has been carefully designed and manufactured to give you a
maximum amount of dependability and years of trouble-free operation. If additional information is needed, or should you require trained mechanic
service, contact your authorized Exmark equipment dealer or distributor. If you need to order replacement parts from your dealer, always give the
model number and serial number of your mower as well as the part number, description and quantity of the part needed.

The Serial No. plate located on top of the engine frame on the left hand side of the machine just inside the left wheel.
For Ease of ordering and reference, we suggest that you record the information requested in the following identification table.

Place Model No. and Serial No. Label Here Engine Model No. and Spec. No. (Code)
(Included in Literature Pack)

or Fill in Below
Engine Serial No. (E/No)

Model No.

Date Purchased

Serial No.

Part No. 109-4816 Rev. A

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
EXMARK PARTS PLUS® PROGRAM

EFFECTIVE DATE: September 1, 1995
Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or the
part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down" unit at the
time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

2. Distributor ships part(s) to dealer or customer, as requested
by dealer, same day, overnight UPS Distributor bills dealer
for part and freight charges where applicable.

EKMARK PARTS PLUS®

3. If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by 3:00
p.m., central time, with an Exmark Parts Plus® order of six
(6) line items or less.

4. If order is received by 3:00 p.m. central time, Exmark ships
part(s) direct to dealer or customer, as requested by distributor, same day, overnight UPS Exmark bills the distributor
for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in accordance
to the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.
B. If the part does not arrive overnight due to:

1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order to
Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only in
the 48 contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continental United States
and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the
Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday delivery
shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders must be
six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its entirety,
engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or hydrostatic wheel
motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered for
Next Day Air shipment but will not be guaranteed per the Parts Plus Program.

-1-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

AAWARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
DECAIS ... 10
ECS Upper Handles & Controls...........cccccceeveeieiiiineeee. 3-4
Electrical Diagram............covvviiiiiiiiiiieeciee e 11
Electrical Group .....coovvviiiiii e 9
Electrical Logic SchematiC...........ccccoooevviiiiiiiiiiiiiieeeee, 12
Engine Deck Group ......cocvvveiiiiiiiiii e 5-7
HydraulicsS Group .......coevveiiiiiiie e 8
-2-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ECS UPPER HANDLES AND CONTROLS

Exmark black touch up spray paint — Gloss black.
& Use Pro-Lock nut type, (P/N. 1-840022, .5cc tube) on setscrew threads and thumb latch screw threads.
+ Use Pro-Lock retaining type, (P/N. 1-840023, .5cc tube) on inside of bore of OPC hub.

-3-

Item | Part No. Description Qty. Iltem | Part No. Description Qty.
1 | 3229 Screw, 5/16-18 X 1 3/4 .....ooovviiiiiiiies 2 26 | 3290-357 Nut, 3/8-16 WhizlocK...........ccovvvrreeeeenne 4
2 | 1-806003 Hairpin Cotter.........ccccoovviiiiiiiiiiiiieee, 2 27 | 98-5975 Washer, 3/8 Disc Spring ..........cccccocuveenne 4

3+ | 103-1566-03 Lever Weldmt OPC LH..........cccoveeevineenne 1 28 | 323-6 Screw, 3/8-16 X L.....ceeeeviiiiiiieeeeeiiieennn. 4

4¢ | 1-803322 Setscrew, 5/16-24 X 5/16..........cccccveennen 2 29 | 3220-3 Nut, Jam 3/8-24 ........coocuiieeiiiiiiieeeeee 4
5 1-303365 Bushing, Nylon..........cccooieiiiiiiieeeee 2 30 | 322-10 Screw, 5/16-18 X 2.....cccoeeeeeieieieeeeeeee, 2
6 | 103-0769-03 Lever Axle Weldmt, OPC ...........cccceeen. 1 31 | 1-603716 Washer, Friction DiSC..........cccueveeeiininnes 1
7 1-303363 Spring, OPC EXtension ...........cccccvveeeen.. 1 32 | 1-323244 Washer, Friction..........ccccccccvvviviviienininnn. 2

8+ | 103-1567-03 Lever Weldmt, OPCRH..........ccccceeveen. 1 33 | 103-1552 Console 103-1538-03 W/ Decals ........... 1
9 | 1-807513 Bolt, #10-24 x 1/2 Carriage ............c....... 2 34 | 103-0773 Speed Shift Weldmt ..., 1
10 | 1-513592 Knob, Red Throttle..........ccccoviiiiiinnnnn. 1 35 | 103-0423 Knob .38-16 NYIOC .......cevveeeeiiiiiiiieeene 1
11 | 1-633696 Cable, Throttle .........ccoooiiiiieeeiiiiiieene. 1 36 | 3296-29 Nut, 5/16-18 NylOC.........eveveeeiiiiiiieeene 4
12 | 3296-2 Nut, #10-24 NYIOCK.......ccccvririiiiiiiiienis 2 37 | 1-323245 Spring, ComMpression ...........ocovvevceeeeeens 2
13 | 103-1537-03 Handle Weldmt, Upper ECS................... 1 38 | 3256-23 Washer 5/16 SAE Flat ..........cccccceeviinnne 1
14 | 103-0815 Grip, Handle Bar ...........cccccceeeiniiiineenn. 2 39 | 321-3 Screw, 1/4-20 X5/8.........ccccoeeeiii 10
15 | 1-413152 Bearing .......ccocvvveiiiiii 4 40 | 1-413225 Rod, Speed Control .............cceevcvvvennnn. 1
16 | 103-2514 Lever, Drive LH ..., 1 41 | 3220-2 Nut, 5/16-24 Jam .......cccovveeeeeiiiiiiieeeeene 1
17 | 103-0027 Bushing, Drive Lever........cccccovciieeeeennn. 2 42 | 1-303105 YOKE oo 1
18 | 321-14 Screw,1/4-20 X 2 3/4 ...cccuvvvivciiiiiiicen 2 43 | 1-808280 Clevis Pin 5/16 X 1....c.cooviiiieieieiiiiieenn. 1
19 | 32128-33 Nut, 1/4-20 WhizlocK............cocevvvveienenni. 12 44 | 103-2513 Asm, Drive Lever RH ..., 1
20 | 103-0464 Pin,1/8 X 1/2 SPring........cccceevviiuiveeeeanannne 2 103-2514 Asm, Drive Lever LH...........ccccccooeveienn. 1
21 | 3256-22 Washer 1/4 SAE Flat............cccocveeeeenn. 10 45 | 103-2463 Joint,.31 Ball ENd.........cococvvieeiiiiiiiiennn. 2
22 | 1-303435 Washer, 1/4 Disc Spring.........ccccceeeeeeene 6 46 | 103-0503 Bracket, Shifter Slide ...........ccccccveveeeeel 1
23 | 103-1371 Thumb Latch Asm RH(Shown)............... 1 47 | 103-0489-03 Bracket, OPC AXle......cccccovvviiviiiiennnenne 1

103-1372 Thumb Latch Asm LH (Not Shown)........ 1 48 | 3219-3 Nut, Reg Hex 3/8-24 ........ccccoviiiieeeeenne 2

244 | 103-0235 Screw, 1/4-20 x 1-1/8 W/Nylon............... 2 49 | 1-603336 Choke Control Push/Pull....................... 1

25 | 103-2513 Lever, Drive RH .......coooviviiiiiiiiiiiiiiiiieee 1

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ECS UPPER HANDLES AND CONTROLS

3
. 91
1{5 W 910 712
R N |
4 < \!l'\ 5
7 o \
R DR

-4 -

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ENGINE DECK GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 109-2581 Eng Deck 109-2579-01 W/ Decals ......... 1 45 | 1-303105 Yoke, Adjustable...........ccceeeriiiiiienns 2
2% | 92-6877 Valve, Oil Drain........ccccoeeveriveenicineenennn 1 46 | 322-3 Screw, 5/16-18 X 3/4.......ccovvvveriiereene 14
3 | 106-7022 Hose, Oil Drain 47 | 103-2421 Tube, Pump Link Spacer . .2
4% | 103-1966 Adapter, M20-2.5 x 3/8 NPT (KAW) ....... 1 48 | 3290-357 Nut, 3/8-16 Whizlock ..........ccceeviviennnen. 6

5 | 1-602997 Hub, 4 Bolt 49 | 32128-20 Nut, 5/16-18 WhizlocK..........c.ccovevvrennnn. 28
1-633926 50 | 322-38 Screw, 5/16-18 x 4 1/2... e L
6 | 103-1715 Tire And Wheel Assy 51 | 322-6 Screw, 5/16-18 X L /4 ....eeevvieieiiiies 1
103-2237 Tire Only 18 X 8.50.......cccovireiriiieeiinennn 2 52A | 3212-10 Screw, 7/16-20 x 2 1/2 (KOH) ........ccne 1
103-2238 Wheel Only 3212-12 Screw, 7/16-20 x 3 (KAW)
7 | 242-50 Nut, Wheel 53 | 1-603610 Washer, Spring Disc
8 | 1-807019 Key, Woodruff 1" X 1/4” .......ccceeevieiennn. 54 | 1-633545 Spacer, Clutch Anchor
9 | 1-806800 Pin, Cotter 9/64 x 1 1/2 55 | 1-613235 Washer........ccccoeeeee.
10 | 32136-5 Nut, 3/4-16-2B Slotted Hex 56 | 3296-29 Nut, Nyloc 5/16-18
11 | 1-613089 ANChor, SPriNg ......cccccoviveeiiiieeiee e, 57 | 322-7 Screw, 5/16-18 X 1 1/2......ecevvvieiinies
12 | 1-413510 Clip, Loom 2.06 Dia.. 58 | 1-303334 Washer, 5/16 Disc Spring
13 | 1-807259 Key, VA X LA X1 oo 59 | 1-800016 Bolt, Tap 5/16-18 X 1 1/4........ocevverennee.
14 | 103-2240 Belt, Deck Drive(52").......ccoovueeeiiieeennnnn. 1 60A | 1-800805 Screw, 3/8-16 x 3 1/2 Gr8
1-603306 Belt, Deck Drive(607).... 1 61 | 3253-5 Washer, Lock 3/8 Heavy ..
15 | 103-0662 Clutch W/PIastic Tie.......cccovevveririenieene. 1 62 | 3256-4 WaASHhET ...
16 | 1-633543-03 Strap, ClUtCh .......ceeiviiiiiiiiiiieceeee 1 63 | 323-9 Screw, HH 3/8-16 X L 3/4.......ccceevvvreannnn 1
17 | 1-323195-03 Standoff, Clutch .... 1 64 | 1-806003 Hairpin, Cotter ........... e 2
18 | 1-303287 Plastic Tie, Small .......c.cccccvvvinieiiiennnn. 1 65 | 1-808280 Clevis PiN.......cocooiiiiieiieciecse e 2
19 | 103-1167 Joint, .38x.38FE LH Ball End.................. 2 66 | 3256-23
20@ | 1-653035 Sheave, 4 1/40.D ... 67 | 1-403180
21 | 1-413010 Sheave, PUMP ..o 68 | 1-603903
22 | 1-807272 Key, 5mm Sqg X 25mm.........cocccvvvveeennnne 2 69 | 3219-2
23A | 1-803050 Setscrew, 5/16-18 x 3/4... 4 70 | 3220-2
24 | 1-603843 Pulley, IdIer........cooiiiiiiieiieeeecee 1 71 | 3256-2
25 | 1-603496 Bushing, Idler.........cccccooveiniiiiiiiiee, 3 72 | 323-8
264 | 109-2578 Kit, Idler Arm W/Bearings 1 73 | 322-6
+ | 109-2575 Kit, Idler Arm ..o, 1 74 | 1-805005 Washer, Lock 5/16 Heavy
27 | 302-40 Zerk, 90° 1/4-28 .....cccvvveiiiriieeeeeeee 1 75A | 1-809056 Screw,3/8 x 3/8 Sckt Hd Shid
28 | 1-603414 Spring, Extension 1 76 | 3256-24 Washer, 3/8 SAE Flat ...................
29 | 103-3506 Seal, Single Lip ....ccoooveeiiieiiiieeiiecees 1 77 | 3234-12 Screw, Whizlock 3/8-16 x 3/4
30 | 302-19 Zerk, Grease 1/4-20........cccoveevereieercnennns 2 78 | 1-633630 GrOMMEL .....ooviiiieieeie e
31 | 1-633102 Bearing, Flanged... 2 79 | 103-1576 Rod, Drive Lever...........
32 | 1-613206 Rod, Control Arm .......ccccccvvvvenreiieennen 2 80A | 1-803022 Setscrew, 5/16-18 x 5/8
33 | 1-323245 81 | 32725 Cotter PiN......ooveveieieiiececeeeee e 2
34 | 1-603676 82 | 1-303335 Plastic Tie (Large) RSP |
35 | 1-413151 Knob, Tracking 83 | 103-2224 Shield, Drag.......ccoceevvveeiiieeinieesiieees 1
36 | 103-4673-01 Support, Tank/Handle ...........c.cceeevnneenn. 84 | 3256-3 Washer, Flat 5/16 Std
37 | 103-1561-01 Arm, Control LH 85 | 3220-16 Nut, Jam 3/8-24 LH....
38 | 103-1562-01 Arm, Control RH(Not Shown) 86 | 3218-2 Nut, Jam 5/16-18 .......cccccvveviieieiiiienee.
39 | 109-2584 Belt, Hyd Trans Drive (“A” Belf)............... 1 87 | 103-5677
40 | 1-603693 Spring, Extension .2 88 | 106-7159
41 | 103-2234-01 Crank Weldment..........cccocvevverireennennne. 1 89 | 103-3505
42 | 1-603737 Bolt, Neutral Return...........c.ccccovvvvveennnnn. 90 | 32120-10
43 | 103-0265 Spring, Neutral Return 91 | 103-3504
44 | 1-603735 Bushing, Flanged..........c.cccooveeiniiennnnn. 92 | 1-633068

Exmark black touch up spray paint — Gloss

black.

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

Install sheave with long end of hub up.

and pump drive idler bolt.

+6 pox

Use Teflon Pipe Sealant or equivalent on threads.

-5-

Use Pro-Lock, nut type (P/N 1-840022, .5cc tube) on setscrew threads, shoulder bolt threads, clutch retaining bolt,

109-2578 kit contains items shown in small box and services units with S/N 614,461 and higher.
109-2575 kit contains items shown in large box and services units with S/N 600,000-614,460.

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ENGINE DECK GROUP

Install open end
of seal outward

OIL DRAIN

\ (,J | ‘ m&aﬂgﬁa
\ﬂ 55 | ¥ r]r?;qrggo Ib:
? 53 ' (KAW Only) -135 in-Ibs
18\/55/ ; o4 ‘ Torque To
54 %#‘78 52 \;257)-279@7[)8 ,,,,,,,,,,,,,,,

-6-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ENGINE DECK GROUP (cont.)

Exmark black touch up spray paint — Gloss black.
+ Use Pro-lock, nut type (P/N 1-840022, .5ml tube) on fuel fitting threads.
¢ Use Pro-lock, retaining type (P/N 1-840023, .5cc tube) on stud threads going into the tank.

Kohler Replacement Parts List

(Refer to Engine Owner’s Manual)

Description

Kohler P/N

Air Filter Element — Outer ........... 2508301-S
Air Filter Element — Inner............ 2508304-S

Kawasaki Replacement Parts List

-7-

Description

Kawasaki P/N

Air Filter Element Kit .............. 11010-7004
(Inner & Outer)

WWW.mymowerparts.com

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 109-0346 Cap, GaS.....uuuuieiiiiiiiiiiii 1 17 | 1-303020 Grip, LEVEN ..ccii i 1
2 | 103-2893 Tank, Fuel W/Fitting ..........cccoeeeeeiniiinns 1 18 | 3256-24 Washer, 3/8 SAE Flat ..........ccccceeeviinns 1

3¢ | 1-633023 Stud, Fuel TanK.........coocveeeeeeiiniiiiieenn. 2 19 | 323-10 Screw, 3/8-16 X 2....cceeeeiiiiiiiieeeeeiiieennn 1
4 | 3256-23 Washer, Flat 5/16 Std ............cccccveennne. 4 20 | 1-413347 Sleeve, BUshing.........ccccceeerieieiciniennne. 2
5 1-633349 Spring, Fuel Tank..........cccocceeeiiiiiiinnnn. 2 21 | 3296-39 Nut, 3/8-16 NYIOC ......ccovvreieeiiiiiiiieeene 1
6 3296-47 Nut, Nyloc 5/16-18 ........ccevveiiiiiiiiiaeeeane 2 22 | 1-806003 Hairpin, Cotter .........ccoocvvevieiiiiiiiieeeee 1
7 1-805005 Washer, 5/16 LOCK .........c.covvvvvvvieienenenen, 2 23 | 103-1951 Linkage, Park Brake...........ccccoecuuveeeeenne 1
8 | 322-3 Screw, 5/16-18 X 3/4 ... 2 24 | 1-808285 Pin, Clevis 3/8 X 1 1/8 .......ccoeeiiiiiiieaene 1
9 | 3220-3 Nut, 3/8-24 Jam ........ccuvvveeeiiiiiiiiiieeeen, 1 25 | 3272-10 Pin, Cotter 1/8 X 3/4 .......evvveeeiiiiiiieeene 1

10+ | 103-2605 Fitting, Fuel Bulkhd W/ Screen............... 1 26 | 1-633131 Yoke, Brake Linkage............c.coceevcnienis 1
11 | 1-303077 Clamp, Fuel Lin@.........oocoviveeeiiiiiiieen. 4 27 | 3290-357 Nut, 3/8-16 WhizIlocK...........ccovvvrreeeeenne 4
12 | 109-0303 Hose, Fuel 7.0 (KAW) .......cocoveiiiveennnnn. 1 28 | 322-6 Screw, 5/16-18 X L 1/4.....cevvveeeiiiiieen. 1

109-0293 Hose, Fuel 8.5 (KOH)..........coceevciveennen. 1 29 | 1-323161 SPING it 1
13 | 1-603770 Valve, FUuel.......ccccoviiiiiiiiiiiiiiiceeee 1 30 | 32128-20 Nut, 5/16-18 WhizlocK............cccuveeeeennne 2
14 | 109-0304 Hose, Fuel 2.5 (KOH).......cccovviiiiieeeennnnne 1 31 | 3239 Screw, 3/8-16 X 1 3/4 ..., 1
109-0293 Hose, Fuel 8.5 (KAW) .......c.cocevvivienninnn. 1 32 | 3218-3 Nut, Jam 3/8-16 ........ccecuvveeeeeiiiiiieeeeeee 1
15 | Kohler Part No. 2405010 Fuel Filter .................. 1 33 | 103-2205-03 Brake Weldmt...........occcuvveeeiiiiiiiiiiienennne 1
Kawasaki Part No. 49019-7001 Fuel Filter.............. 1 34 | 3234 Screw, 3/8-16 X 3/4 ..o, 3
16 | 103-3423 Lever, Park Brake (103-2208-03) 35 | 1-413344 Bushing, Pivot.........ccocoviiiiiiiiiiee 1
W/Decal & GrP ..ccocuveeeiiiieeiiiee e 1




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

HYDRAULICS GROUP

Item | Part No. Description Qty. Item | Part No. Description
1 | 103-1947 Asm, Hydraulic Reservoir 20 | 3256-3 Washer, 5/16 Std.........ccccooiiiiieieeeniiies
2 103-7615 Asm, Cap W/Gasket...........ccoeeveeeienannne 21 | 323-7 Screw, 3/8-16 x 1-1/4
3 103-1949 Gasket, Reservoir Cap......cccccceevevvvveenn. 1 22 | 103-1802 EIDOW, 90° ....vuviiiiiiiiiiiiiiiiiiiiiiiiiiiviiaeeaees 2
4 | 321-6 Screw, 1/4-20 X L.ocoeeeiiiiiiiieee e 2 1-603921 O-RiNG .. 1
5 3256-22 Washer, 1/4 SAE Flat...........cocoovvvevevennn. 2 23 | 103-4611 Pump, Hydro ........cccooeeiiiiiees 1
6 | 32128-33 Nut, Whizlock 1/4-20... 2 103-2664 Kit, Input Shaft 10A ......cccccoeeiiiiiiieeene 1
7 | 103-1912 Adapter, Straight..........cccccovciiiiiiieennnn. 1 94-6922 Kit, Thrust Bearing 10A ...........cccoceevnee. 1
1-603921 O-RING . 1 103-2666 Kit, Cylinder Block 10A ..........cccceeeeenne 1
8 103-1801 Adapter, Straight...........ccccoevviiiiieeeenne 1 105-6184 Kit, Overhaul Seal ............ccccocvvvuvrinnnnnnn. 1
1-603921 O-RING . 1 24 | 106-5490 Pump, Hydro ........cccoeeeiiiiiieees 1
9 | 103-1988 Clamp, Hose (11/16)......cccceervuieenciniennns 3 103-2664 Kit, Input Shaft 10A ......ccccooeeiiiiiiiieeene 1
10 | 103-1716 Clamp, Hose (17/32) ....ccccoveeiiiieinciiienns 3 94-6922 Kit, Thrust Bearing 10A ...........cccoceevnen. 1
11 | 103-2958 Hose, Charge........ccooouvvieeieeiiiieeeeeee 1 103-2666 Kit, Cylinder Block 10A ..........ccccceeeeenne 1
12 | 103-4607 Asm, Case Drain Hose.........ccccceevevevenen. 1 105-6184 Kit, Overhaul Seal ............ccccovvvvvninnnnnnn. 1
13 | 1-603991 Fitting, Straight Connector...................... 4 25 | 1-603990 Adapter, Straight Thread........................ 4
1-603919 B0OSS O-RiNG ....ovveiiiiiiiiiiiciieceicc 1 1-603920 B0SS O-RiNG ....cvvveiiiiiiiiiiieiicccc 1
1-603992 Flare O-RiNG ......ccovcvieiiiiiiiiiiccieceee, 1 1-603992 Flare O-RiNG.......ccovvviiiiiiiiiiieiiecece 1
14 | 1-603718 Motor, Wheel..........ooveveveiiiiiiiiiiiiiiiiennn, 2 26 | 1-805004 Washer, 1/4 LOCK.......ccovvvveveviiiiiiiiininnn,
1-000119 Kit, Seal ......... 27 | 321-3 Screw, 1/4-20 x 5/8
1-000138 Kit, Bearing 28 | 103-2889 Asm, Filter Head ..........ccccooviiieieiiniiins
15 | 103-4609 Hose, Hydro.......ccooovviiiiiiiieieiiiiiecceeee 2 103-1912
16 | 103-4610 Hose, Hydro.......ccoooviiiiiiiiieiiiiiiieeceeee 2 1-603921
17 | 1-303335 Tie, Cable (Large) ......cccveevvveenniieeicinnennn 1 29 | 103-4608
18 | 103-1799 Elbow, 90° 2 30 | 1-513211
1-603921 O-RING . 1 A | 1-523541
19 | 3290-357 Nut, Whizlock 3/8-16........c.ccoviuireeneeanne 4

Exmark black touch up spray paint — Gloss black.
A Use only for operation below 32°F (0°C).

-8-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ENGINE

ELECTRICAL GROUP

14 ‘,,.'/—\

15_

18

WWW.mymowerparts.com

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-3424 Cover, Battery (1-603105) W/Decal ....... 1 21 | 1-513051 Switch, N.O. oo 1
2 | 1-803038 wingnut, 1/4-20 ......ccceevviiiiiiiieiiieee 2 22 | 3256-14 Washer, Flat #10.........ccccoovveeiiiieeninenne 1
3 | 3256-2 Washer, V4 Flat........cccooovevveniiiieenne 4 23 | 1-303335 PIastic Tie ...coeieerieiecee e 4
4 | 1-803037 Nut, Retaining 1/4-20........cccccovcveevinnnn. 2 24 | 3290-500 Screw, #10-24 X 5/8 .....ccveiiiiiiiiiiiee 6
5 | 32128-33 Nut, Whizlock 1/4-20.........cccccovivieniinnenn. 7 25 | 1-543070 Switch, Ignition W/Keys L1
6 | 1-807512 Bolt, Carriage 1/4-20 X 3/4 .....c.cceevvuneeen. 2 1-603511 Key, Ignition ..........coceiiieiiiieeeceen, 1
7 | 1-543390 Insulator, Battery - ..........ccccovveeeiiineennns 1 103-2106 Key, Exmark LOgO ..........ccovvieeiniieeninnn. 1
8 | 1-543391 Insulator, Battery + .........ccccoveeeiiniennns 1 26 | 103-0498 NUL, IgNItioN.......ooiiieiie e 1
9 | 3214 Screw, 1/4-20 X 3/4......coccevoieeieiiieiiene 2 27 | 1-543767 Cable, Ground.........ccocovevieveveeninieneee. 1

10A | 1-513053 Cable, Battery To Solenoid (+)............... 1 28 | 321-3 Screw, 1/4-20 X 5/8 ....cooovveiiiiiiiiiiieee 1
11 | 321-2 Screw, 1/4-20 X L/2...ccoccveeiiiiiiiiiieiee. 2 29 | 1-613198 Module, Safety Interlock............cccccuneee. 1
12 | 1-603814-03  Strap, Battery Holddown........................ 1 30 | 103-1193 Clip, Loom Half........ccoooiiiiiiiiiiieeee, 2

13% | 1-523281 Cable, Battery To Starter............ccc....... 1 31 | 1-513075 Switch, 12V Solenoid .1

14A | 1-603488 Cable, Solenoid To Starter (+) ............... 1 32 | 1-633111 Switch, N.O./N.C. ..ocoeeiiiiiiiiiiceieeee 1

15% | 103-1126 Harness, Solenoid To Starter................. 1 33 | 1-513152 Switch, N.C. oo 1
16 | 1-543393 Insulator, Solenoid...........ccccccvevuiennenne. 3 34 | 1-803075 Screw, #10-24 X 3/4 .....ccovvvieirieee 2

17A | 1-613262 Harness, Wiring.........ccocevvveennieeenieeens 1 35 | 1-816001 Fuse, Blade 20 AMp.......cccocveeiviveennnen. 2
18 | 103-5221 SWItCh, PTO oo 1 36 | 3296-2 Nut, Nyloc #10-24.. .2
19 | 1-513374 Meter, Engine HOUr ........ccccoeeviieninnenne 1 37 | 1-543286 GIOMMEL ... 1
20 | 1-633181 Plate, Tapped........cccoevveeiiiieiiiieeiiieene 3 38 | 109-2175 Harness, Wiring.........cccceeevvieeinieeennnnn. 1

Exmark black touch up spray paint — Gloss black.
Apply dielectric grease to all electrical connectors.
*  Kohler units only.
A Kawasaki units only.
-9-




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

DECALS

1031541

6
5
4
3
2
1

- Read operator's manual before operating
- Do NOT operate unless trained to safely
operate this machine.
« Do NOT operate without shields, guards,
and safety devices in place and working.
- Do NOT carry passengers.
- Clear area of debris before mowing.
- Belore leaving operator's posilion
- Lock drive \evels in neutral lock position
- Disengage PT
- Shift speed control lever to neutral.
- Engage park brake.
- Shut off engine and remove key before
adjusting, servicing, or cleaning.
- Use extreme caution when operating on slopes.
- Do NOT operate on slopes greater than 20.
* Mow across slope - NOT up and down.
- Do NOT mow wet slopes.

2

cause serious injury or death

+ Keep all people and pets out of
area when mowing

* Avoid blades un\ess blades and
engine are stopped

A CAUTION

5

¢

mE-4-40DTA

4 DANGER

* Thrown objects or blade contact can

=

2\

W &E[E
BATTERY CONTAINS SULFURIC ACID, AVOID CONTACT
AND ALWAYS SHIELD EYES, FACE, SKIN AND CLOTHING
FROM BATTERY. CIGARETTES, FLAMES OR SPARKS
COULD CAUSE BATTERY TO EXPLODE. DO NOT CHARGE

A WARNING

OR US|
IONS WITHOUT PROPER TRAINING.

R USE BOOSTER CABLES OR ADJUST POST coNNEcT

IN EVENT O

ACCIDENT FLUSH WITH WATER AND CALL A PHVSICIAN
IMMEDIATELY. KEEP OUT OF REACH OF CHILDREN.

1513747

Use Only Exmark Riding
Attachments. Use of Other
Riding Attachments May
Create a Hazardous Condition
Resulting in Injury. ...

<ECS~>

ENHANCED CONTROL SYSTEM

12

HYDRALLIC OL - USE ONLY

MOBIL 1 SAE 15W-50
SYNTHETIC ENGINE OIL
FILL TOTOP OF BAFFLE

> e

(A CAUTION )
MUFFLER AND
SHIELDS MAY
EXCEED 150°F

513748

ENGAGE

®

PARK
BRAKE

®

RELEASE
A~

1032108

<ECSP

ENHANCED CONTROL SYSTEM

10
(TRACKING L{G3)R =)

2 ﬂ ARNlN G DRIVE WHEEL RELEASE
2 OPEN BELT DRIVE!
_(D STOP ENGINE BEFORE e sl o eese
kA REACHING UNDERNEATH. J Dot gy
Iltem| Part No. Description Qty. Iltem| Part No. Description Qty.

~NOoO b~ WN

103-1541
1-523552
1-513746
103-2432
1-513747
1-403143
103-2242

Decal, Console ECS.........cccccvvvvvvneens 1
Decal, Hydraulic Tank ..

Decal, Muffler
Decal, Park Brake.........cccccceeeevrvennee. 1
Decal, Battery .......c.ccccoeecuviveereeenennnns 1

Decal, Sulky Warning

10
11
12

103-2243
103-2882
1-413214
1-303517
103-4935
103-5828

Decal, RH ECS Instruction
Decal, Exmark logo
Decal, Tracking. .......ccccceeeeeuvveeeeennn. 1
Decal, Belt Drive..........ccooeeeeeeeeeennnen. 1
Decal, Drive Wheel Release
Kit, Decal Complete

Decal, LH ECS Instruction

-10 -

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ELECTRICAL DIAGRAM

039Y9\3 v
HLIN 035070 ST HILIAS

(0Ld)

HJLM1D
0ION3T0S
+d
ONADeD BIINERE YIS
8 98
& o o o o i .
- T8 0 NEIE
o ——— N0 SOH
INIONG I¥I8/3LTHM
S¥I8/3LTHA
I8 "0
HILINS
0ld
131014
FNvD [
JNvaD TND
) ‘%Z%m
SNId I8 17
0Y78/3LTHN
SV8/3LTHI
— 3 HILIMS
HILIAS Sv18/3LTHA uwwmm o
Pivdd JLHVYE
7B
NI
1S = Ll 1
HILINS I HILINS
VAL Jd0
NDISSTHSNYSL émw%% / G098 $53437 40
v NaHI 035073 ST HOLINS

VALMIN NI NFHK N30 TYALIN NI N3HM 0380713

'ON3 AN WO O3NOHS SHOLIINNDD
‘S3ION

A389 01 39Nva0 - 100 HILINS
0¥18/M07134 0L NNORE - NI HILINS

S+7+8 LavIS €
1+8 NS e
W+ 9 40T

WDIVW, LTINS NOT11SOd

S TYNIWA3L

W IYNIW3L

T YNIWS3L /

9 WNIW3L /

8 YNIWS3L

-11 -
WWW.mymowerparts.com

TIIX INIONG W WNIWSAL
0IONITOS eLayLS S WNIWd3L
(+) Ad3LLy8 8 WNIWG3L
(=) ONNO9 9 WNIWSEL
300N ALISVS
“INIONI ‘331N &MOH ‘0L T NIWEL
SNOILO3NNDD TYNIWS3L

HILINS NOILINSI



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ELECTRICAL LOGIC SCHEMATIC

OIONTIOS

Al +
ONMO9 (Old) d3LdvLS
= HoLm)
J1d4H
b o & _u o o - =
M m M M mm o - m (03LIINDT 1ON)
[T R TTT T 22 NISSTH ST
]
INTONT (ETTALEE) 7 7 7 \_|4
Ime o REIE
[EEISSEERI Ny S0H 3LINDT SRAIH
130N — _Hmaz/&m
+
X3¥78/3LTHA JINV0
[0INETS 34— >——N330 ﬁjm,\m:zx N ﬁim\wmﬁwm
INTONT [BObmEs—— >——13701A e 0 o
[ Oa——> >—— YV 8 ,:g%w
FEE > >— 378 0 mewm HILIMS
_H A3 Oid
IS4 13701A A3d9 (NT HILIMS)
dWy 02 JINVa0 oD (99YINISIO OLd HLIM NMOHS
JINVa0 JINV0
3STH 033
Wy 0c NTd 0V18/3LTHA
¥ 18/31THA r-— === 7
31778 | [BAY ] )
ﬁ<4mu+|[ M, HILINS S TYNINAL
[ I N
Jme 11 W IYNIWSEL
HILIAS S0V 8/ALIHA Andindind N
ER\La vl o| =] =B
JLIHA OV N L - - - _ |
JINVI0
7 IYNIWSAL
INId / I
m_\j @© ﬁm = 9 TYNIWEL /
2 2 2T 2
039YON3 A8 HLIN NADHS R R AR e =@ = g B WNINAIL
5532583 SERFRRAFR = =
FJIL S+1+8 LIS 'E
1+ 8 N 2
300N el W+ 9 340 1
AD0T3INI LBIVH. 1TNTE0 NOILISOd
HOLINS ALFHVS HILINS
IVILNAN 3d0

NOISSIWSNVAL

"NOILISOd YaLnaN
NI 83A37 HLIN NMOHS

‘039YINT Sa3ATT
Jd0 HLIN NMOHS

-12 -

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

NOTES

-13-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

SERVICE RECORD

Date Description of Work Done Service Done By

-14 -

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

© 1997-2006 EXMARK MFG. CO. INC. PART NO. 109-4816 Rev. A
INDUSTRIAL PARK BOX 808 (402) 223-6300

BEATRICE, NE 68310

ALL RIGHTS RESERVED PRINTED IN U.S.A.

SEE EXMARK'S COMPLETE
LINE OF ACCESSORIES

RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM
DECK LIFT ASSIST KIT

HITCH KIT
LIGHT KIT
MICRO-MULCH SYSTEM
ROLL OVER PROTECTION SYSTEM (ROPS)
SNOW BLADE
SUN SHADE
TRASH CONTAINER
TURF STRIPER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

WALK BEHIND ACCESSORIES

GRASS CATCHER
MICRO-MULCH SYSTEM

STEERABLE SULKY
SULKY HITCH KIT
TURF STRIPER
STANDON

Check us out on the Web:
www.exmark.com

FAX (402) 223-5489

WWW.mymowerparts.com



